COMPLETE PBM AND PBMS BLOWE
@ 504

Number Tag On
Back of
Housing
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Parts List - Complete LSH Blower - Discharge Detail

ITEM QTY PART NUMBER DESCRIPTION
21 2 1100-020 1/4-20 X 3/4" HHCS
22 2 1100-073 1/4" USS FLAT WASHER
26 1 1100-022 FRONT DISCHARGE ASSEMBLY
27 1 1100-021 LOOP END EXTENSION SPRING
28 2 1100-019 1/4-20 FLANGE NUT
35 1 1100-014 12-24 x 3/4" DRILL AND TAP SCREW
38 2 11900 1/4" SAE WASHER

Discharge Mounting
Flap is behind housing.
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Parts List - Complete LSH- Blower

ITEM QTY PART NUMBER DESCRIPTION
1 1 1100-062 17" HOUSING ASSEMBLY
2 4 1100-044 RUBBER VIBRATION MOUNT
3 2 1100-061 SQUARE TUBE HANDLES
4 1 1100-007 17" IMPELLER
5 2 1100-045 MOTOR MOUNT
6 16 1100-075 5/16-18 x 3/4" HHCS
7 1 1100-051 AXLE
8 2 1100-049 REAR TIRE ASSEMBLY
9 2 1100-050 .625" EXTERNAL RETAINING RING
10 1 1100-006 TAPER LOCK BUSHING
11 3 1100-006-SH1 1/4-20 x 1 3/8" HHCS
12 1 1100-012 1/4" KEY STOCK
13 1 1100-038 HANDLE WELDMENT
14 12 1100-031 5/16 USS FLAT WASHER
15 4 1100-072 5/16-18 x 1 3/4" HHCS
16 1 1100-033 HANDLE BRACE
17 1 1100-026 3/8-16 x 5" HHCS
18 1 1100-04A INTAKE GUARD
19 6 1100-003 STAND OFF
20 1 1100-04B INTAKE RING
21 2 1100-020 1/4-20 x 3/4" HHCS
22 12 1100-073 1/4" USS FLAT WASHER
23 4 1100-083 3/8-16 x 1 3/4" HHCS
24 4 1100-043 5/16 USS FLAT WASHER
25 5 1100-047 3/8-16 FLANGE NUT
26 1 1100-022 FRONT DISCHARGE ASSEMBLY
27 1 1100-021 LOOP END EXTENSION SPRING
28 2 1100-019 1/4-20 FLANGE NUT
29 1 1100-018 DISCHARGE FLAP
30 1 1100-058 ENGINE HOUSING SPACER
31 1 1100-056 SPANNER BUSHING
32 4 11815 5/16-18 x 1" HHCS
33 8 11905 5/16-18 NYLON LOCK NUT
34 2 1100-037 FOAM HANDLE GRIP COVER
35 1 1100-014 12-24 x 3/4" DRILL AND TAP SCREW
36 1 1100-027 FRONT WHEEL BRACKET
37 2 1100-016 5/16-18 x 3/4" THUMB SCREW
38 2 11900 1/4" SAE WASHER
39 1 1100-078 IMPELLER RING
40 1 1100-085 FRONT TIRE ASSEMBLY
41** 4 11916 5/16-24 x 1" HHCS
42 4 11904 5/16 SPLIT LOCK WASHER
43 6 11493 5/8" UNGROUND FLANGED BEARING
44 2 1100-090 HANDLE BAR PLUGS
45** 4 1100-057 ENGINE SPACER
46 1 1100-074 WARNING LABEL
47 1 1100-087 LABEL RECTANGULAR
48 3 1100-006-SH2 1/4" LOCK WASHER
49 1 1100-086 LABEL ROUND
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Parts List - Complete LSC- BLOWER

ITEM QTY PART NUMBER DESCRIPTION
1B 1 1100-063 14" BLOWER HOUSING
2B 1 1100-007S 14" IMPELLER

***3B 1 1100-006S JA x * BUSHING

**4B 1 1100-012S 3/16" or 1/4" KEY STOCK
oB 3 1100-005-JA1 SHCS #10-24 x 1 1/4 BOLT
6B 3 1100-006SH2 #10 SPLIT LOCK WASHER
7B 1 1100-04BS INTAKE RING
8B 4 1100-003 STAND OFF
9B 1 1100-04AS INTAKE GUARD

10B 8 1100-075 5/16-18 x 3/4" HHCS
11B 4 1100-031 1/4" USS WASHER

*NOTE: 1100-058 not on all models
**NOTE: 11916, 1100-057 and 1100-012 are Model Specific
*** NOTE: Designate Crankshaft Size / Engine Model

Note: All other parts are common with the LSH Series Blowers
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